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Living With and Beyond Cancer

Monographs

Living With And Beyond Cancer

The following monographs are to be used to manage some of the side effects resulting from chemotherapy and radiotherapy.
· Living With And Beyond Cancer - Constipation

· Living With And Beyond Cancer - Dry Mouth

· Living With And Beyond Cancer - Dry Skin

· Living With And Beyond Cancer - Eye Irritation

· Living With And Beyond Cancer - Skin Inflammation

· Living With And Beyond Cancer - Sore Mouth

To support these new conditions the following products have now been included in the formulary:-

· BioXtra® Gel Spray (50ml)

· BioXtra® Moisturising Gel (40ml)
· Bisacodyl 5mg Tablets (10/20)
· Docusate Sodium 100mg Capsules (30) (Dioctyl®)

· Docusate Sodium 50mg/5ml (300ml)(Docusol®)

· Salivix® Pastilles (50)

· Xerotin® Oral Spray (100ml)

Patients will initially be referred from Weston Park Hospital (WPH) for treatments although they may self-refer once they become familiar with this support. Healthcare staff should make themselves familiar with it, especially the 'red flag' symptoms which would require referral back to WPH. If a patient does present with any of the 'red flag' symptoms, please advise them to call their cancer team or radiotherapy department (Tel: 226 5282) or the WPH Cancer Information and Support Centre (Tel: 226 5391). These lines are open 24 hours a day. Additionally, if you have any doubts or queries, you could also call these numbers.

The paperwork and process to claim payment is the same as Minor Ailments. However, please do not refer to the service as Minor Ailments in front of these patients, as receiving cancer treatment is not a minor undertaking! 

Important Note
Patients reporting the following side effects must be referred:-

· Temperatures of 37.5o or more
· Symptoms of infection
· Feeling generally unwell
· Bleeding or bruising
· Nausea and vomiting
· Diarrhoea
· Chest pains
· Breathlessness
Neuro-sensory changes 

· Living With and Beyond Cancer - CONSTIPATION

------------------------------------------------------------------------------------------------------------------------

Definition/Criteria

Patients undergoing, or who have recently undergone chemotherapy or radiotherapy who are experiencing increased difficulty and reduced frequency of bowel evacuation compared to normal.

------------------------------------------------------------------------------------------------------------------------

Criteria for INCLUSION

Adults only (18+). Following chemotherapy or radiotherapy, significant variation from normal bowel evacuation which has not improved following adjustments to diet and other lifestyle activities (see below).
------------------------------------------------------------------------------------------------------------------------

Criteria for EXCLUSION

Patients currently receiving laxatives as part of their regular medication.  Pharmacists should exercise their professional judgement to implement dosage alteration to existing laxative regime.  

------------------------------------------------------------------------------------------------------------------------

Action for excluded patients and non-complying patients
Referral to Weston Park Hospital.

------------------------------------------------------------------------------------------------------------------------

Recommended Treatments, Route and Legal status. Frequency of administration and maximum dosage










	Laxido Orange Sachets (20)
	po
	P
	1-3 sachets daily in divided doses, according to individual response. For extended use, the dose can be adjusted down to 1 or 2 sachets daily.

	Lactulose Solution (300ml)
	po
	P
	15ml bd

	Docusate Sodium 100mg Caps (30) (Dioctyl®)

Docusate Sodium 50mg/5ml (300ml) (Docusol®)


	po
	P
	Up to 500 mg should be taken daily in divided doses. Treatment should be commenced with large doses, which should be decreased as the condition of the patient improves.

	Bisacodyl Tablets 5mg (10/20)
	po
	GSL
	5-10mg at night, increased to max. 20mg at night. Tablets act in 10-12 hours.

	Contraindications for Dioctyl®:- The capsules should not be administered when abdominal pain, nausea, vomiting or intestinal obstruction is present. This product should not be given to patients with a known hypersensitivity to Dioctyl® capsules or any of the components. Patients with rare hereditary problems of fructose intolerance should not take this medicine.




------------------------------------------------------------------------------------------------------------------------

Side effects and their management

If dosage is too large, griping and diarrhoea may result

Lactulose intolerance
Note (Laxido Orange):- There have been isolated reports of decreased efficacy with some concomitantly administered medicinal products, e.g. anti-epileptics. Therefore, other medicines should not be taken orally for one hour before and for one hour after taking Laxido Orange.
------------------------------------------------------------------------------------------------------------------------

When and how to refer 

Conditional referral:

· If constipation persists beyond 72 hours, consult Weston Park Hospital if there are any other abdominal symptoms such as abdominal pain, nausea or vomiting.

· If constipation persists beyond 96 hours, refer the patient to Weston Park Hospital
· If more than one request per month

Consider supply, but patient should be advised to make an appointment to attend Weston Park Hospital or to see the GP:

· Patients taking medication with recognised constipating effects
Living With and Beyond Cancer - DRY MOUTH

------------------------------------------------------------------------------------------------------------------------

Definition/Criteria

For patients experiencing dry mouth following radiotherapy or chemotherapy. 

Dry mouth may be relieved by simple measures such as frequent sips of cool drinks, sucking pieces of ice or sugar-free pastilles. Sugar free chewing gum stimulates salivation in patients with residual salivary function.

(See BNF 12.3.5 - Treatment of Dry Mouth)

------------------------------------------------------------------------------------------------------------------------

Criteria for INCLUSION

Adults only (18+). Following radiotherapy or chemotherapy, 
------------------------------------------------------------------------------------------------------------------------

Criteria for EXCLUSION

Children under 18

------------------------------------------------------------------------------------------------------------------------

Action for excluded patients and non-complying patients
Referral to Weston Park Hospital or General Practitioner.
------------------------------------------------------------------------------------------------------------------------

Recommended Treatments, Route and Legal status. Frequency of administration and maximum dosage

BioXtra Gel Spray (50ml)
po

GSL
Spray as required
BioXtra Moisturising Gel (40ml)

po

GSL
Apply to oral mucosa as required

Xerotin Oral Spray (100ml)

po

GSL
Spray as required








Salivix Pastilles (50)


po

GSL
Suck one pastille when required

------------------------------------------------------------------------------------------------------------------------

Side effects and their management

None known

------------------------------------------------------------------------------------------------------------------------

When and how to refer

Conditional referral:

· If condition not resolved within 5 days, consult the Macmillan Nurses, Weston Park, GP, etc.

· If more than one request per month

Living With and Beyond Cancer - DRY SKIN

----------------------------------------------------------------------------------------------------------------

Definition/Criteria

Patients presenting with redness, itch and scaly skin following radiotherapy and chemotherapy.

----------------------------------------------------------------------------------------------------------------

Criteria for INCLUSION

Patients presenting with red, rough or flaky skin (although dry skin can look normal) following radiotherapy and chemotherapy. There may also be cracks in the skin or slight bleeding between the lines of skin covering joints such as knuckles or elbows. 

----------------------------------------------------------------------------------------------------------------

Criteria for EXCLUSION

Development of very rough, red, or painful skin. Showing  signs of infection, such as pus or tenderness near broken skin

----------------------------------------------------------------------------------------------------------------

Action for excluded patients and non-complying patients
Referral to the cancer team at Weston Park Hospital or to the GP.
----------------------------------------------------------------------------------------------------------------

Recommended Treatments, Route and Legal status. Frequency of administration and maximum dosage

(Note that the patient may have been supplied with E45 or Diprobase by WPH. If so, please advise them to make use of these products.)

Zerobase Cream (50g)


Topical

GSL          Apply frequently when  required

WSP/Liquid Paraffin (50:50) (250g)
Topical

GSL
    Apply frequently when required

----------------------------------------------------------------------------------------------------------------

Follow-up and advice 

· Patient should be advised to consult their doctor or the cancer team if symptoms do not improve within 48 hours, or if symptoms worsen at any time.

· Add mineral or baby oil to warm bath water, or put it on after showering while skin is still damp. (This can make you and the floor slippery, so hold onto something when you’re moving around barefoot.)
· Wash with cool or warm water, not hot water.
· Avoid scrubbing the skin during showers or baths. Gently pat skin dry after bathing.
· Put on moisturizing, alcohol-free creams twice a day, especially after baths.
· Avoid colognes, after-shaves, and after-bath splashes that contain alcohol.
· Use an electric razor.
· Drink plenty fluids
· Protect your skin from cold and wind. Avoid hot water and heat, especially dry heat.
----------------------------------------------------------------------------------------------------------------

Side effects and their management

WSP / liquid paraffin is well tolerated.

Caution - Fire Hazard

Patients should be made aware that bandages, dressings and clothing in contact with paraffin-based products, for example white soft paraffin, white soft paraffin plus 50% liquid paraffin or emulsifying ointment are easily ignited with a naked flame or cigarette. 

(See NRLS/NPSA Alert - Fire hazard with paraffin-based skin products)

Living With and Beyond Cancer - EYE IRRITATION

----------------------------------------------------------------------------------------------------------------

Definition/Criteria

During and after chemotherapy the eyes may burn, and become dry or red. In some people, the eyelids get red, tender, and swollen, and the lashes may become crusty. 

----------------------------------------------------------------------------------------------------------------Criteria for INCLUSION

Patients experiencing the above symptoms.

Suggested Questions

1. How long has this been a problem?

2. Is the patient still undergoing radiotherapy treatment

3. Are the eyelids distorted 

4. Are the eyelids crusty

----------------------------------------------------------------------------------------------------------------

Criteria for EXCLUSION

The eyelids may turn inward or outward resulting in distorted eyelids

.----------------------------------------------------------------------------------------------------------------

Action for excluded patients and non-complying patients
Referral to Weston Park Hospital or the GP

----------------------------------------------------------------------------------------------------------------

Recommended Treatments, Route and Legal status. Frequency of administration and maximum dosage

Hypromellose 0.3% eye drops (10ml)
topical

P
One drop  3-4 times daily or as required

Carbomer 980 liquid gel eye drops 0.2% (10g)

Clinitas Carbomer Gel/Viscotears
topical

P
One drop  3-4 times daily or as required

----------------------------------------------------------------------------------------------------------------

Follow-up and advice 

Contact lenses should not be worn during instillation of the drug. After instillation there should be an interval of at least 30 minutes before reinsertion.  Hypromellose eye drops contains benzalkonium chloride and should not be used if soft contact lenses are worn. 

For Viscotears, where any additional local ocular treatment (eg glaucoma therapy) are being used there should be an application interval of at least 5 minutes between the two medications, Viscotears Liquid Gel should always be the last medication instilled.

----------------------------------------------------------------------------------------------------------------

Side effects and their management

Use of these products may cause transient mild stinging or temporarily blurred vision. If irritation persists or worsens, or headache, eye pain, vision changes or continued redness occur, patients should discontinue use and consult a physician. Use of these products may temporarily influence the visual acuity and patients with blurred vision driving a vehicle or operating machines should be alerted to the possibility of impaired reactions.

----------------------------------------------------------------------------------------------------------------

Living With and Beyond Cancer - SKIN INFLAMMATION

----------------------------------------------------------------------------------------------------------------

Definition/Criteria

Red or scaly skin following radiotherapy treatment where the symptoms include extreme itching.

----------------------------------------------------------------------------------------------------------------

Criteria for INCLUSION

Patients who present with very itchy skin within the treated area which appears red, sore or scaly after exposure to radiation. There may be peeling (similar to sunburn) which usually heals within a couple of weeks. Symptoms are usually in the area being treated but can involve the opposite side of the torso. Side effects may occur a few days or weeks into a course of radiotherapy, or for up to a couple of weeks following treatment.

----------------------------------------------------------------------------------------------------------------

Criteria for EXCLUSION

· Secondary bacterial infection.  

· If the symptoms occur on the face or for use on broken skin then it can be treated with emollient but not hydrocortisone. (see Cancer Survivorship - Dry Skin)

· Children under 10 years

----------------------------------------------------------------------------------------------------------------

Action for excluded patients and non-complying patients
Referral to cancer team or General Practitioner.
----------------------------------------------------------------------------------------------------------------

Recommended Treatments, Route and Legal status. Frequency of administration and maximum dosage

Hydrocortisone Cream 1%

Topical

P
Apply sparingly to affected area BD

----------------------------------------------------------------------------------------------------------------

Follow-up and advice 

Patient should be advised to:- 

· consult Weston Park Hospital if symptoms do not improve within 48 hours, or if symptoms worsen at any time;

· avoid shaving and using perfumed soap in the affected area;

· protect the skin from cold winds and wear a high-factor sunscreen (SPF 15 or above) to protect from the sun;

· use an electric razor instead of wet shaving;

· wear loose-fitting clothes made of natural fibres, and avoid tight collars, ties or shoulder straps;

· consult the cancer team or GP about swimming in chlorinated water.

----------------------------------------------------------------------------------------------------------------

Side effects and their management

Hydrocortisone cream is well tolerated when used sparingly for short periods of time although it can cause thinning of skin and worsening of dermatitis if due to untreated infection. Some brands of hydrocortisone creams contain lanolin which may cause contact dermatitis,

Living With and Beyond Cancer - SORE MOUTH

----------------------------------------------------------------------------------------------------------------

Definition/Criteria

Mouth sores are like little cuts or ulcers in the mouth. The sores may be very red, or may have small white patches in the middle. They may bleed or become infected. They can appear 1 to 2 weeks after some kinds of chemotherapy and can also be caused by radiation treatments to the head and neck area. Healing may take 2 to 4 weeks. Mouth sores can be very painful and lead to dehydration, poor eating, and weight loss.

---------------------------------------------------------------------------------------------------------------------------------------

Criteria for INCLUSION

· Small ulcers or sores in mouth, on gums, or on or under tongue

· Soreness or pain in the mouth or throat

· Feeling of dryness, mild burning, or pain when eating hot and cold foods

---------------------------------------------------------------------------------------------------------------------------------------

Criteria for EXCLUSION


See below - Rapid Referral to Weston Park Hospital*
---------------------------------------------------------------------------------------------------------------------------------------

Action for excluded patients and non-complying patients

Referral to cancer team or General Practitioner

---------------------------------------------------------------------------------------------------------------------------------------

Recommended Treatments, Route and Legal status.  Frequency of administration and maximum dosage.

	Benzydamine Oral Rinse 300ml
(Difflam)
	P
	every 1½ - 3 hours

Use for up to 7 days

	Benzydamine Mouth & Throat spray 30ml (Difflam)
	P
	Adults, adolescents and elderly: 4 to 8 puffs every 1½-3 hourly

	Choline Salicylate Dental Gel BP 15g
	
	Apply ½ inch of gel before meals but not more often than 3 hourly to numb the mouth


    --------------------------------------------------------------------------------------------------------------

Follow-up and advice

· Ask the patient what treatment they have been (or are still) on and whether they have stopped discontinued any previously supplied pain relief

· Suggest using a flashlight to check the patient’s mouth for red areas or white patches, which often become sores. If the patient wears dentures, remove them before looking.

· Patients can use a straw for liquids, which may help bypass the sores in the mouth.

· Mash or puree foods in a blender to make them easier to eat.

· Try coating mouth sores with Anbesol® or Orajel® before meals to numb them during eating.

· Offer pain medicines 30 minutes before mealtime.

---------------------------------------------------------------------------------------------------------------------------

Side effects and their management

There are unlikely to be any side effects. However, due to the alcohol content there may be some transient stinging. Patients should be advised to dilute the product with water before use.
---------------------------------------------------------------------------------------------------------------------------

When and how to refer to GP/Cancer Team

Conditional referral:

· If symptoms persist beyond one week the patient should consult the GP or cancer  team.

*Rapid referral to Weston Park Hospital:

· Has redness or shininess in their mouth that lasts for more than 48 hours

· ANY local or systemic signs or symptoms of infection

· Has bleeding gums

· Notices any type of “cut” or sore in the mouth

· Has a temperature of 37.5° Celsius or higher when taken by mouth

· Has white patches on the tongue or inside the mouth

· Has taken in little food or fluid for 2 days

· Can’t take medicines because of mouth sores 

